

Palliative Care Drugs List April 2020

Community Pharmacy Palliative Care Service

All pharmacies stock some drugs that may be required for palliative care and can order drugs in for either same day or next day delivery. However, to ensure that specific drugs are available at short notice, a number of pharmacies across Dorset are commissioned to maintain stock of a set list of drugs that may be required for palliative care. Some of these pharmacies are open for 100 hours per week giving access to a range of medicines used in palliative care during the evenings and at weekends.

The list of the medicines stocked by each pharmacy providing the service is as follows:

Drug	Form	Quantity
Cyclizine 50mg/ml	Injection	10 x 1ml
Dexamethasone 3.8mg/ml	Injection	10 x 1ml
Dexamethasone 2mg	Tablets	50
Diamorphine 10mg	Injection	5
Diamorphine 30mg	Injection	15
Diazepam 5mg/ml	Injection	10 x 2ml
Diazepam 10mg	Rectal Tubes	5
Diclofenac 100mg	Suppositories	10
Fentanyl 25mcg	Patches	1 x 5
Glycopyrronium bromide 200mcg/ml	injection	3 x 3ml
Haloperidol 5mg/ml	Injection	5 x 1ml
Hyoscine butylbromide 20mg/ml (Buscopan®)	Injection	10 x 1ml
Hyoscine hydrobromide 400mcg/ml	Injection	10 x 1ml
Levomepromazine 25mg	Tablets	84
Levomepromazine 25mg/ml	Injection	10 x 1ml
Metoclopramide 5mg/ml	Injection	10 x 2ml
Midazolam 5mg/ml	Injection	10 x 2ml
Morphine sulphate 10mg/ml	Injection	10 x 2ml

Morphine sulphate 30mg/ml	Injection	10 x 1ml
Morphine sulphate (Oramorph) 10mg/5ml	Oral Solution	5 x 100ml
Oxycodone 10mg/ml	Injection	10 x 1ml
Sodium chloride 0.9%	Injection	10 x 10ml
Water for Injection	Injection	10 x 10ml

Covid 19 Support medication

Lorazepam 1mg (Genus brand if possible)	Tablets (to be used sublingually)	4 x 28
Fentanyl 12mcg	Patches	2 x 5
Hyoscine 1.5mg (1mg/72hours)	Patches	7 x 2
Hyoscine hydrobromide 600mcg per 1ml	Injection	10x1ml
Haloperidol 500mcg	Tablets	4 x 28

This list is agreed between the CCG and local palliative care specialists and updated as necessary.

Last Updated 06.04.20